


 

 
i 

TABLE OF CONTENTS 
Page No. 

or Following 
 
SECTION 1–INTRODUCTION 
 

1.01 Purpose and Scope ..................................................................................  1-1 
1.02 Phosphorus Regulatory Issues .................................................................  1-1 
1.03 Phosphorus Sources ................................................................................  1-2 
1.04 Phosphorus Forms in Wastewater ............................................................  1-2 
1.05 Abbreviations and Definitions ...................................................................  1-3 

 
SECTION 2–EXISTING WASTEWATER TREATMENT FACILITIES 
 

2.01 Description of Existing Facilities ...............................................................  2-1 
[...]
This Phosphorus Removal Feasibility Study report was prepared for the purpose of developing an 
overall plan for phosphorus compliance at the Village’s WRF for the next 20 years and beyond, and 
for meeting the requirements of Special Condition 19 of the Village’s National Pollution Discharge 
Elimination System (NPDES) permit. A copy of the NPDES permit is included in Appendix A.  
 
1.02 PHOSPHORUS REGULATORY ISSUES 
 
The Illinois Environmental Protection Agency (IEPA) has been implementing the 
Illinois Nutrient Loss Strategy (INLS) with the intent of reducing nutrient discharges to lakes and 
streams in the State of Illinois from point sources and nonpoint sources (NPS). Part of the goal of 
the INLS is to reduce the amount of nutrients flowing to the Gulf of Mexico to help reduce the size 
of the hypoxic zone in the gulf. This goal is in response to the United States Environment  Protection 
Agency’s (USEPA) 2008 Hypoxic Action Plan (Action Plan). The Action Plan and the subsequent 
memorandum of Recommended Elements of a State Nutrient Framework provided the basis for the 
INLS. 
 
The Village’s WRF is located within the North Branch Chicago River watershed. The Village was 
instrumental in the development of the North Branch Chicago River Watershed 
Workgroup (NBWW).The NBWW is a diverse coalition of stakeholders working together to improve 
water quality in the North Branch Chicago River watershed. The NBWW was created with the intent 
of assessing water quality in the watershed and developing a Nutrient Assessment Reduction Plan 
to meet the requirements of NPDES permit holders in the watershed. NBWW has established 
25 monitoring sites within the watershed and has collected water chemistry data at these sites as 
well as sediment and macroinvertebrate at selected sites. 
  



Village of Deerfield, Illinois 
Phosphorus Removal Feasibility Study Section 1–Introduction 
 

 
Prepared by Strand Associates, Inc.   1-2 
R:\MAD\Documents\Reports\Archive\2021\Deerfield, IL\Phos Remov Feas Study.1545.037.VCW.May\Report\S1.docx\072321 

1.03 PHOSPHORUS SOURCES 
 
The presence of phosphorus in aquatic ecosystems (streams, rivers, and lakes)  is predominantly 
from point sources and NPSs and can also be present, though infrequently, from natural sources. 
Phosphorus in the aquatic environment leads to increased algae growth that results in decreased 
water clarity, dissolved oxygen (DO) swings, odor problems, and potential health risks when certain 
algae (e.g., cyanobacteria) are present. NPSs of phosphorus include agricultural fields, roads, 
yards, and parking lots. Point sources include discharges from WRFs and stormwater collection 
systems. Phosphorus introduced to WRFs is predominantly from cleaning products and from food 
products consumed, which is excreted in human waste. Because traditionally designed WRFs only 
remove a small percentage of phosphorus during biological treatment, more advanced chemical and 
biological treatment options must be considered to remove phosphorus to more stringent effluent 
levels of 1.0 milligrams per liter (mg/L) and below. 
 
1.04 PHOSPHORUS FORMS IN WASTEWATER 
 
Phosphorus is present in raw, untreated wastewater in inorganic forms (orthophosphate and 
polyphosphate) and organic forms. Organic phosphorus and polyphosphates slowly hydrolyze in 
wastewater and can be converted to orthophosphate forms. The orthophosphate forms (PO4, HPO4, 
H2PO4, and H3PO4) are readily available for biological metabolism in the wastewater treatment 
process and are incorporated into cell mass as a required growth element. Typically, phosphorus 
accounts for anywhere from 1 to 6 percent of the total cell mass depending on the cell age and 
environmental conditions.  
 
The term total phosphorus (TP) is the sum of all phosphorus present in the wastewater. This includes 
phosphorus metabolized and incorporated into the cell mass as well as dissolved phosphorus. The 
term “dissolved phosphorus” or “soluble phosphorus” is the sum of the dissolved phosphorus forms 
after filtration to remove cell mass and other solids. The TP concentration in a domestically 
dominated wastewater typically ranges from 5 to 7 mg/L. The wastewater treatment process typically 
removes  30 to 50 percent of the influent TP through the standard biological treatment and 
clarification processes. This results in a TP concentration of 2 to 6 mg/L in the treated wastewater. 
Either biological phosphorus removal (BPR) or chemical phosphorus removal (CPR) processes, or 
both, are necessary to meet an effluent TP limit of 1.0 mg/L and lower.  
 
Additionally, as the effluent TP limit becomes more stringent, the removal of suspended solids (TSS) 
in the treated effluent, consisting predominately of biological cell mass, becomes increasingly 
important because the cell mass includes phosphorus that would be detected in the TP test. In 
general, effluent TSS concentrations below 5 mg/L are necessary to consistently meet a 
0.1-mg/L TP limit. 
 
There is a specific form of dissolved phosphorus that is categorized as nonreactive that is difficult 
to remove cost effectively. This nonreactive phosphorus is typically present in concentrations of less 
than 0.1 mg/L. Given this typical concentration, the presence of soluble nonreactive phosphorus is 
not an issue when meeting a 1-mg/L limit. The presence of nonreactive phosphorus, however, can 
present challenges in meeting low TP limits of 0.1 mg/L or less. 



Village of Deerfield, Illinois 
Phosphorus Removal Feasibility Study Section 1–Introduction 
 

 
Prepared by Strand Associates, Inc.   1-3 
R:\MAD\Documents\Reports\Archive\2021\Deerfield, IL\Phos Remov Feas Study.1545.037.VCW.May\Report\S1.docx\072321 

1.05 ABBREVIATIONS AND DEFINITIONS 
 
A/O  Anaerobic/Oxic 
A2O  Anaerobic/Anoxic/Oxic 
Action Plan 2008 Hypoxic Action Plan 
BNR  biological nutrient removal 
BOD5 five-day biochemical oxygen demand 
BPR biological phosphorus removal 
CMAP Chicago Metropolitan Agency for Planning 
COD chemical oxygen demand 
CPR chemical phosphorus removal 
CY cubic yards 
DO dissolved oxygen 
gal gallons 
gcd gallons per capita-day 
gpd gallons per day 
gpm gallons per minute 
hrs/wk hours per week 
HVAC heating, ventilation, and air conditioning  
IEPA  Illinois Environmental Protection Agency 
INLS  Illinois Nutrient Loss Strategy 
kWh kilowatt-hour 
lb/d pounds per day 
mg/L milligram per liter 
MG million gallons 
MGD million gallons per day 
ML mixed liquor 
MLSS mixed liquor suspended solids 
NBWW  North Branch Chicago River Watershed Workgroup 
NH3-N ammonia nitrogen 
NPDES National Pollutant Discharge Elimination System 
NPS nonpoint source 
O&M operating and maintenance 
ORP oxidation-reduction potential  
PAC polyaluminum chloride 
PAO phosphate-accumulating organisms 
pcd pounds per capita-day 
ppmv volumetric parts per million  
RAS return activated sludge 
rbBOD readily biodegradable biological oxygen demand 
rbCOD readily biodegradable chemical oxygen demand 
S2EBPR Sidestream Enhanced Biological Phosphorus Removal 
SRT solids retention time 
TKN total Kjeldahl nitrogen 
TN total nitrogen 
TP total phosphorus 



Village of Deerfield, Illinois 
Phosphorus Removal Feasibility Study Section 1–Introduction 
 

 
Prepared by Strand Associates, Inc.   1-4 
R:\MAD\Documents\Reports\Archive\2021\Deerfield, IL\Phos Remov Feas Study.1545.037.VCW.May\Report\S1.docx\072321 

TSS total suspended solids 
USEPA United States Environmental Protection Agency 
UV ultraviolet 
VFA volatile fatty acids 
Village Village of Deerfield 
WAS waste activated sludge 
WRF Water Reclamation Facility 



SECTION 2 
EXISTING WASTEWATER TREATMENT FACILITIES 



Village of Deerfield, Illinois 
Phosphorus Removal Feasibility Study Section 2–Existing Wastewater Treatment Facilities 
 

 
Prepared by Strand Associates, Inc.   2-1 
R:\MAD\Documents\Reports\Archive\2021\Deerfield, IL\Phos Remov Feas Study.1545.037.VCW.May\Report\S2.docx\072321 

2.01 DESCRIPTION OF EXISTING FACILITIES 
 
The Village operates an activated sludge WRF that discharges to the West Fork North Branch 
Chicago River. The design average flow for the WRF is 3.50 million gallons per day (MGD). Wastewater 
is conveyed to the WRF through a 48-inch pipe that discharges to the influent wet well. The wet well is 
split into two halves, each of which is equipped with three influent pumps. The influent pumps lift the raw 
wastewater to an elevated channel, providing sufficient head to allow gravity flow through the treatment 
processes and to the receiving stream. After pumping, raw wastewater passes through the two 
mechanical fine screens that remove large solids, paper, and other stringy material to protect downstream 
equipment. The screened raw wastewater flows to the vortex grit chamber where heavy grit settles out 
to the bottom of the chamber. A motorized paddle maintains sufficient velocity in the grit chamber to 
keeps organic material in suspension while allowing the grit to settle. The settled grit is pumped from the 
bottom of the chamber to a grit washer that removes additional organic material from the grit before it is 
conveyed to a waste container for disposal. The screened, degritted raw wastewater then flows through 
the influent flume for flow measurement and then to the aeration tanks for biological treatment.  
 
There are two downward opening weir gates installed downstream of the influent flume that allow 
wastewater to be diverted to either the excess flow clarifier or excess flow lagoon under high flow 
conditions more than 9.2 MGD. This option is intended to help prevent excessive flow from washing solids 
out of the final clarifiers.  
 
The activated sludge system at the Village’s WRF consists of the aeration tanks, the aeration blowers, 
the Mixed Liquor (ML) Splitter Structure, the final clarifiers, and the return activated sludge (RAS) and 
the waste activated sludge (WAS) pumps that are located in the Biosolids Processing Building. There are 
two aeration trains each with two passes. 
 
Screened and degritted raw wastewater flows to the southwest corner of the aeration tanks through a 
30-inch pipe from the Influent Pumping Station. Raw wastewater mixes with RAS in the pipe as it flows 
to the aeration tanks. The mixed flow is divided in the ML Splitter Structure as it comes to the aeration 
tanks structure and flows over one of two sharp-crested weirs. One weir leads directly into 
Aeration Tank No. 1, and the other goes down the aeration tank influent channel along the south end of 
the aeration tanks to the Aeration Tank No. 2 inlet. Flow enters the tanks at the south end of the first tank 
in each train and flows in a serpentine manner through the two passes in each train, exiting at the south 
end into the effluent channel via a set of five stop gates and sharp-crested weirs at each tank.  
 
Upon entering the aeration tanks, wastewater first flows into the anoxic zone. There are no aeration 
diffusers installed in this zone, which occupies approximately the first 30 feet of the first pass of each 
treatment train, approximately 11 percent of the total aeration tank volume. Mixing is provided by a floating 
mixer in each anoxic zone. A poured concrete baffle wall separates this zone from the first aerated zone. 
The top of the baffle wall is below the normal water surface elevation, allowing the passage of scum or 
other floatable material. The purpose of the anoxic zone is to provide a portion of the tankage in which 
denitrification can occur. 
 
ML leaving the anoxic zone is then aerated. Air is supplied by four aeration blowers and distributed by 
aeration diffusers within each tank. The density of the diffusers is graduated along each train with a 
denser diffuser installation pattern at the influent end and a sparser pattern at the effluent end. The 
tapered approach is used because the oxygen demand is greater at the influent end where the 
concentration of organic waste is higher.  



Village of Deerfield, Illinois 
Phosphorus Removal Feasibility Study Section 2–Existing Wastewater Treatment Facilities 
 

 
Prepared by Strand Associates, Inc.   2-2 
R:\MAD\Documents\Reports\Archive\2021\Deerfield, IL\Phos Remov Feas Study.1545.037.VCW.May\Report\S2.docx\072321 

After activated sludge treatment, the ML flows out of the aeration tanks into the effluent channel and to 
the 36-inch outlet pipe. The ML flows through the outlet pipe to the ML Splitter Structure. This structure 
splits the ML to the four final clarifiers. ML flows to each clarifier through a 24-inch pipe.  
 
The final clarifiers provide a quiescent zone allowing separation of the solids in the ML from the treated 
wastewater, producing a secondary effluent meeting permit requirement for suspended solids and 
five-day biochemical oxygen demand (BOD5). Settled secondary sludge is pumped out of the bottom 
of the clarifiers by the RAS pumps in the Biosolids Processing Building. RAS is pumped back into the 
raw wastewater pipe just upstream of the aeration tanks to maintain an adequate concentration of 
microorganisms in the ML to provide treatment. RAS flow is metered at each RAS pump’s discharge pipe. 
 
Final clarifier effluent flows to the UV disinfection equipment where pathogens in the treated wastewater 
are exposed to UV light to inactivate those pathogens. The UV disinfection equipment is in operation 
from May 1 through October 31. A cascade aerator downstream of the UV disinfection equipment adds 
oxygen to the effluent before discharging to the receiving stream. There is also a post aeration basis with 
membrane diffusers that can provide additional aeration if the cascade aeration is insufficient to meet the 
DO permit requirements. 
 
A schematic of the treatment processes is shown in Figure 2.01-1. 
 
Solids treatment at the WRF includes gravity thickening of the WAS then aerobic digestion in 
three aerobic digesters. Dewatering of the digested biosolids is achieved using the dewatering centrifuge. 
Dewatered cake is stored in the Sludge Storage Building until it is hauled for disposal on agricultural 
fields. 
 
2.02 INFLUENT FLOWS AND LOADINGS 
 
A summary of the influent flows and wastewater concentrations and loadings for BOD5 and TSS is 
shown in Table 2.02-1. Influent BOD5, TSS, and NH3-N are tested three days per week. Table 2.02-2 
shows influent and effluent flows and TP concentrations and loading. Influent and effluent TP are 
tested weekly.   



A 
S 

S 
O

 C
 I 

A 
T 

E 
S

®

WASTEWATER RECLAMATION FACILITIES

WASTEWATER RECLAMATION FACILITIES
VILLAGE OF DEERFIELD

DEERFIEL, ILLINOIS

FI
G

U
R

E
 2

.0
1-

1
15

45
-0

02



Village of Deerfield, Illinois 
Phosphorus Removal Feasibility Study Section 2–Existing Wastewater Treatment Facilities 
 

 
Prepared by Strand Associates, Inc.   2-3 
R:\MAD\Documents\Reports\Archive\2021\Deerfield, IL\Phos Remov Feas Study.1545.037.VCW.May\Report\S2.docx\072321 

Table 2.02-1  Village’s WRF Influent Flows and Loadings 
 

  
Influent Flow 

(MGD) 

Influent BOD5 
Concentration 

(mg/L) 
Influent BOD5 

Load (lb/d) 

Influent TSS 
Concentration 

(mg/L) 
Influent TSS 
Load (lb/d) 

2018 
January 2.32 165 3,201 167 3,232 
February 3.62 104 3,156 142 4,296 
March 2.62 135 2,944 145 3,166 
April 3.12 123 3,200 136 3,522 
May 4.07 132 4,493 160 5,430 
June 3.98 119 3,930 139 4,608 
July 2.07 216 3,735 433 7,496 
August 2.16 194 3,488 213 3,836 
September 2.89 161 3,886 180 4,325 
October 2.74 149 3,399 179 4,080 
November 3.09 130 3,353 149 3,827 
December 3.60 134 4,011 139 4,175 
2018 Average 3.13 147 3,566 181 4,523 

2019 
January 2.93 126 3,083 125 3,062 
February 4.81 90 3,614 121 4,858 
March 3.13 109 2,856 114 2,969 
April 3.66 129 3,946 148 4,528 
May 4.45 104 3,857 135 5,014 
June 3.70 115 3,534 137 4,233 
July 2.98 161 3,997 191 4,738 
August 2.24 164 3,057 206 3,837 
September 3.88 138 4,445 160 5,180 
October 3.62 136 4,087 150 4,532 
November 3.14 135 3,531 147 3,858 
December 2.69 149 3,338 162 3,638 
2019 Average 3.43 130 3,612 150 4,204 

2020 
January 3.58 113 3,377 120 3,588 
February 2.85 116 2,758 126 2,997 
March 3.39 121 3,417 129 3,634 
April 3.28 126 3,447 132 3,626 
May 4.45 110 4,082 124 4,586 
June 1.95 164 2,668 173 2,821 
July 1.97 172 2,821 185 3,029 
August 1.82 173 2,629 197 2,997 
September 2.30 151 2,895 168 3,222 
October 2.07 181 3,125 203 3,505 
November 1.99 183 3,037 191 3,170 
December 2.32 173 3,347 165 3,193 
2020 Average 2.66 149 3,134 159 3,364 
      
Overall 
Average 3.04 139 3,455 161 3,989 

Note: lb/d=pounds per day  



Village of Deerfield, Illinois 
Phosphorus Removal Feasibility Study Section 2–Existing Wastewater Treatment Facilities 
 

 
Prepared by Strand Associates, Inc.   2-4 
R:\MAD\Documents\Reports\Archive\2021\Deerfield, IL\Phos Remov Feas Study.1545.037.VCW.May\Report\S2.docx\072321 

Table 2.02-2 Village’s WRF Influent and Effluent Flows and Phosphorus Loadings 
 

2018 
  Influent 

Flow 
(MGD) 

Influent TP 
Concentration 

(mg/L) 

Influent TP 
Load 
(lb/d) 

Effluent 
Flow 

(MGD) 

Effluent TP 
Concentration 

(mg/L) 

Effluent TP 
Load 
(lb/d) 

January 2.32 4.3 84 2.10 2.5 43.2 
February 3.62 3.2 95 3.27 2.0 55.0 
March 2.62 3.8 84 2.45 1.9 38.6 
April 3.12 3.4 89 2.95 2.1 51.6 
May 4.07 3.2 108 3.98 1.6 54.5 
June 3.98 3.3 110 3.72 2.4 73.0 
July 2.07 5.2 89 2.01 2.5 42.5 
August 2.16 4.9 141 2.02 2.9 49.2 
September 2.89 4.6 110 2.83 2.5 58.2 
October 2.74 4.0 91 2.58 2.2 47.6 
November 3.09 3.6 93 2.82 2.2 50.9 
December 3.60 3.7 112 3.47 1.6 45.7 
2018 Average 3.13 3.9 96 2.85 2.2 51 

2019 
January 2.93 3.2 78 2.64 1.5 33 
February 4.81 2.3 91 4.49 1.3 49 
March 3.13 2.8 73 3.18 1.8 48 
April 3.66 3.6 111 3.30 2.0 55 
May 4.45 2.3 85 4.36 1.3 48 
June 3.70 2.9 90 3.57 1.6 48 
July 2.98 4.4 109 2.89 2.5 60 
August 2.24 4.5 83 2.15 2.8 50 
September 3.88 4.2 135 3.70 2.3 71 
October 3.62 3.8 115 3.46 1.9 54 
November 3.14 3.8 98 2.92 2.0 49 
December 2.69 4.4 98 2.44 1.8 38 
2019 Average 3.43 3.5 97 3.26 1.9 50 

       
2020 

January 3.58 3.3 99 3.35 1.5 43 
February 2.85 3.2 77 2.67 1.5 33 
March 3.39 3.3 92 3.23 1.9 51 
April 3.28 3.0 82 3.38 1.7 49 
May 4.45 3.2 118 4.09 1.5 51 
June 1.95   1.92   
July 1.97 4.7 77 1.91 3.7 58 
August 1.82 5.3 80 1.74 3.9 57 
September 2.30 4.4 85 2.19 3.2 58 
October 2.07 5.1 87 1.91 3.6 57 
November 1.99 5.5 91 1.81 3.9 59 
December 2.32 4.9 95 2.14 3.1 54 
2020 Average 2.66 4.2 89 2.53 2.7 52 
       
Overall Average 3.04 3.86 94 2.88 2.3 51 

 
  



Village of Deerfield, Illinois 
Phosphorus Removal Feasibility Study Section 2–Existing Wastewater Treatment Facilities 

Prepared by Strand Associates, Inc.   2-5 
R:\MAD\Documents\Reports\Archive\2021\Deerfield, IL\Phos Remov Feas Study.1545.037.VCW.May\Report\S2.docx\072321 

There are no significant industrial dischargers within the sewer service area. The Village performed 
a survey of the highest water users within the sewer service area to assess the potential for high 
phosphorus loadings from commercial and institutional sources. These users included restaurants, 
hotels, grocery stores, large residential complexes, and retirement facilities. Based on responses to 
the survey, it is unlikely that there are significant sources of phosphorus that could be targeted for 
reduction. 

2.03 PROJECTED FACILITY FLOWS AND LOADINGS 

The development of projected wastewater flows and phosphorus loadings considers existing and 
future per capita flows and loadings. The sewer service area for the WRF includes small portions of 
the City of Highland Park and the Village of Bannockburn. The population of these areas was 
estimated in the 2008 WRF 
Design Report and is not expected to 
increase. Based on information from the 
Chicago Metropolitan Agency for 
Planning (CMAP), the 2020 population for 
the Village was 18,991 and it was 
expected to grow to 21,522 by 2040. 
Table 2.03-1 shows the current and 
projected populations of the sewer 
service area. 

A. Projected Flows  

Based on the overall average influent flow of 3.04 MGD over the last three years, the per capita flow 